
 

 

 

 

 

 

 

 

 

 

 

2017 City of Kelowna  
Wastewater Treatment Annual Report 

 

 
                                                                                                                   

Prepared for: BC Ministry of Environment and City of Kelowna 

Prepared by: Mike Gosselin, Wastewater Treatment Supervisor 

City of Kelowna  
951 Raymer Ave, Kelowna, BC 

www.kelowna.ca 

Report Date Covered: January to December 2017 
Report Submitted:  

 
 

http://www.kelowna.ca/


City of Kelowna  2017 Annual Wastewater Treatment Report 

 

Page | i 
 

 

 

Table of Contents 

Executive Summary ............................................................................................................................................................ 1 
[...]
Appendix G ......................................................................................................................... Error! Bookmark not defined. 

Sanitary Sewer Bylaw ...................................................................................................... Error! Bookmark not defined. 

Appendix H ......................................................................................................................... Error! Bookmark not defined. 

Ministry of Environment Operational Certificate ........................................................... Error! Bookmark not defined. 

Appendix I .......................................................................................................................... Error! Bookmark not defined. 

Wastewater Management Plan ...................................................................................... Error! Bookmark not defined. 

 
 

                         

 
 
 
 
 



 
 
 
City of Kelowna  2017 Annual Wastewater Treatment Report  
 

Page | 1  

Executive Summary 
The Kelowna Wastewater Treatment Facility (WWTF) is a Level IV Environmental Operators Certification program (EOCP) 
designated treatment facility - owned and operated by the City of Kelowna (COK). The facility is located at 951 Raymer Ave., 
Kelowna BC and has been in operation at this site since 1913. It currently utilizes modified Bardenpho technology to 
biologically reduce and remove nutrients from the sewage stream. It has a rated capacity of 70,000 m3/day (70 MLD) and 
serves an equivalent population of approximately 97,000. The treatment facility discharges into Lake Okanagan and is 
operated under Certificate Approval 12211 (Appendix H) in accordance with BC Environmental Management Act. 

 

Inflow and Discharge Volumes 

The total influent flow to the plant in 2017 was 13,163,000 m3 or averaged at  36,063 m3/day which is below the daily rate of 
discharge listed in the operational certificate (Table 1).  
 

  Certificate of Approval 2017 Treated Effluent 

Discharge Flow Value - Daily Average 40,333 m3/day 36,060 m3/day 

Table 1. Daily influent flow relative to certificate 
 

Effluent Quality Standards 

The WWTF monitored all effluent quality standards in 2017 as regulated under the plants Operational Certificate of Approval. 
Wastewater treatment produced the following effluent quality in 2017: 
 

  Certificate of Approval 2017 Treated Effluent 

Total Suspended Solids (TSS) - Daily Maximum 10 mg/L All daily max. <10 mg/L 

Biochemical Oxygen Demand (BOD) - Daily Maximum 10 mg/L All daily max. <10 mg/L 

Total Phosphorus (TP) - Annual Average 0.25 mg/L 0.15 mg/L 

Total Phosphorus (TP) - Daily Max. Concentration 2.0 mg/L All daily max. <2.0 mg/L 

Total Nitrogen (TN) - Annual Average 6.0 mg/L 4.97 mg/L 

Total Nitrogen (TN) - Daily Max. Concentration 10.0 mg/L 2 excursions of >10 mg/L 

Fecal Coliforms – Daily Max. Geometric Mean 50 CFU/100ml All daily max. < 50 CFU/100ml 

Table 2. Effluent quality standards relative to permit 
 

Year End Effluent Composite Results 

Analytical results for one-time grab samples, 24-hour composite, and 7-day composite effluent results are reported to the 
Ministry of Environment on a monthly basis and assessed for compliance and trending purposes. Monitored parameters 
include TP, Ortho-Phosphorus, TN, Nitrates, Ammonia, Total Kjeldahl Nitrogen, Organic Nitrogen, BOD, TSS, pH, and Total 
and Fecal Coliform. Effluent results measured in 2017 were consistent with historical and expected seasonal values (Table 3).  
 
 
 



 
 
 
City of Kelowna  2017 Annual Wastewater Treatment Report  
 

Page | 2  

 
Table 3. Summary of monthly flow and Effluent water quality 

 
 

Residual Management 

1059 loads of waste activated sludge, each averaging 19,078 kg, were removed from the Kelowna WWTF in 2017 for a total of 
20,204 metric tonnes.  The residual was transferred directly to the Commonage composting facility for the production of 
Ogogrow compost product in accordance with the Organic Matter Recycling Regulation (OMRR). A separate compliance 
report for the composting facility is issued to the Ministry of Environment under authorization permit #108537. A breakdown 
of composite moisture, solids, and metal concentrations analyzed on a monthly basis are included in Table 4. 
 
 

 
Table 4. Average monthly analytical Biosolids composite results  

 
 
 

Total Avg Total Total Total Faecal

ML MLD mg/L kg/day kg mg/L mg/L kg/day kg mg/L mg/L mg/L mg/L mg/L mg/L mg/L mg/L min max

Jan 1039 33.53 0.162 5.43 168.4 7.49 0.04 1.34 41.6 0.17 2.59 3.26 4.95 1.69 7.19 2.7 1.8 6.77 6.88 1* 1*

Feb 950 33.92 0.136 4.61 129.2 7.69 0.01 0.34 9.5 0.13 1.46 4.70 5.97 1.27 7.10 3.4 1.8 6.78 6.89 1* 0*

Mar 1075 34.67 0.177 6.14 190.2 5.83 0.01 0.35 10.7 0.19 2.15 2.33 3.83 1.50 5.77 3.5 2.4 6.83 6.92 3* 1*

Apr 1078 35.92 0.187 6.72 201.5 4.14 0.03 1.08 32.3 0.21 2.14 0.58 2.00 1.42 4.11 2.9 2.3 6.84 6.95 8* 2*

May 1257 40.54 0.170 6.89 213.6 3.58 0.04 1.62 50.3 0.17 1.63 0.55 2.12 1.57 3.79 2.4 2.7 6.86 6.98 4* 1*

Jun 1279 42.64 0.130 5.54 166.3 3.52 0.05 2.13 64.0 0.13 1.94 0.20 1.54 1.34 3.55 2.1 1.8 6.92 7.07 2* 1*

Jul 1193 38.48 0.140 5.39 167.0 3.82 0.03 1.15 35.8 0.13 2.22 0.27 1.68 1.41 4.10 2.1 1.6 6.93 7.09 4* 1*

Aug 1095 35.33 0.140 4.95 153.3 3.56 0.04 1.41 43.8 0.15 1.57 0.50 2.00 1.50 3.47 3.2 1.6 6.92 7.08 2* 1*

Sep 1055 35.18 0.147 5.17 155.1 4.88 0.04 1.41 42.2 0.15 2.85 0.52 1.98 1.46 4.78 2.4 1.6 6.95 7.10 25* 1*

Oct 1072 34.59 0.136 4.70 145.8 5.32 0.03 1.04 32.2 0.14 3.48 0.35 1.81 1.46 5.28 2.6 1.3 6.94 7.09 21* 1*

Nov 1029 34.29 0.136 4.66 139.9 5.97 0.02 0.69 20.6 0.14 3.86 0.48 2.08 1.60 5.53 2.8 1.5 6.93 7.05 1* 1*

Dec 1041 33.57 0.142 4.77 147.8 4.95 0.03 1.01 31.2 0.15 2.44 0.90 2.59 1.69 5.01 2.3 1.6 6.92 7.02 1* 1*

2017 13,163 36.06 0.15 5.41 1978.23 5.06 0.03 1.13 414 0.15 2.36 0.88 2.71 1.49 4.97 2.70 1.8 6.88 7.01 3* 1*

pH
Coliform

Influent Flow
Final Effluent Composite Effluent Grab

Date

Average

Total N 

daily 

est.

Ortho P

Avg
Total P NO3 NH3 TKN Total N BOD Org N

*indicates geometric mean

Solids

cfu/100 mL

Year End Report - Water and Wastewater Division *

Kelowna Wastewater Treatment Facility - ME #12211 - 2017

7 day comp Total P 24 hour composite

Total Moisture Volatile PCB's Potassium Arsenic Cadmium Chromium Cobalt Copper M ercury M olybdenum Nickel Lead Selenium Zinc

Solids Content Solids

g/L % g/L mg/kg mg/kg mg/kg mg/kg mg/kg mg/kg mg/kg mg/kg mg/kg mg/kg mg/kg mg/kg mg/kg

172 81.9 146 0.0 5437 1.6 0.6 9.8 1.3 441 0.4 4.6 7.7 8.2 2.3 277.0

Dewatered Sludge for Composting - 2017 



 
 
 
City of Kelowna  2017 Annual Wastewater Treatment Report  
 

Page | 3  

Introduction  
As required by the Ministry of Environment – Operational Certificate 12211, the COK provides the following annual report in 
accordance with our conditions on permit. 

This report provides an overview of our service area, processing volumes, disinfection procedures, maintenance of works, 
staff certification program, sampling and analytical testing procedures, authorized discharges, emergency procedures, and 
collaborative lake monitoring as part of the Ministry Memorandum of Understanding (MOU). 

The City of Kelowna’s WWTF primary focus is to ensure that sanitary services are held to high standards, meets all 
permitting requirements and to ensure that our natural water resources are protected. For further details on the content of 
this report or to request additional information, please contact the City of Kelowna at 250-469-8502 or email 
ask@kelowna.ca. 

 

Wastewater System Overview 
Initially constructed at the City outskirts in 1913 to service a 
population of 10,000, the treatment plant has continually been 
upgraded and expanded to meet the needs of the community. The 
treatment facility underwent a significant, pioneering wastewater 
treatment conversion in 1982 to a Bardenpho process – a chemical 
free, biological nutrient removal process. In 2011, the City 
completed a large infrastructure project to increase the capacity to 
treat water from 40,000 to 70,000 m3/day , which should 
accommodate the City’s sewer servicing needs beyond 2030 
(Appendix A).  
 
 
 

Treatment Process 

On average, it takes 18-20 hours for sanitary sewage to 
pass through the complete treatment stages from initial 
screening through to final discharge. Each of the 
treatment steps are designed to be exclusively 
independent from the use of chemicals and to 
effectively reduce the nutrient and biological loading 
into receiving waters. 
 
 
 
 
 
 

mailto:ask@kelowna.ca
https://www.bing.com/images/search?view=detailV2&ccid=yZ6ySMiE&id=37937D22317FEA371946F69DB6CC19C2B801C138&thid=OIP.yZ6ySMiEyBzLq88Mc8smsgHaEe&q=images+of+kelowna&simid=608025164884935783&selectedIndex=21&adlt=strict&qpvt=images+of+kelowna


 
 
 
City of Kelowna  2017 Annual Wastewater Treatment Report  
 

Page | 4  

 

Preliminary Treatment 
 
Raw sewage that enters the treatment facility is initially screened through a climbing bar screen and passed through a vortex 
grit removal system and the resulting grit and debris is collected, washed, dewatered, and transported to the landfill for 
disposal.  

 
 

 Primary Treatment 
 
There are 7 rectangular primary clarifiers designed to separate the 
larger organic solids from the waste stream by gravity sedimentation. 
Sludge is removed from the bottom of the tanks by scrappers and 
pumped to Fermenter tanks. During peak flows, a steady flow is 
maintained by diverting excess flow into one of the 5 equalization 
basins. 
 
 
 

Advanced Nutrient Removal 
 
The Biological Nutrient Removal (BNR) system is a modified Bardenpho 
design consisting of 2 large reactors with 14 cells and 2 smaller reactors 
with 7 cells. The wastewater flows through three zones: anoxic, 
anaerobic, and aerobic which reduce ammonia and nitrate to harmless 
nitrogen gas. Fermenter effluent, rich in Volatile Fatty Acids (VFA’s) that 
aid in phosphorus removal, flows into the beginning of each train along 
with the internal recycle. Each liter that enters the reactor is recycled 4 
to 6 times and eventually wasted at a rate of 2,000 m3/day to the 
Dissolved Air Floatation (DAF).  
 

 

Secondary Treatment 
 
The effluent from the bioreactor then proceeds to the secondary clarifiers where the remaining larger solids settle to the 
bottom of the tank. The clarifiers are fitted with a return system where the settled solids to the bioreactor to feed the 
incoming flow with bacteria while the effluent proceeds to the final tertiary treatment process.   

 
 

Tertiary Treatment  
 
Effluent is processed through a series of 10-micron disk filters to reduce remaining suspended material to below discharge 
limits. Filtration is followed by bacterial inactivation by effluent exposure to low pressure, medium intensity UV radiation 
system prior to final discharge.  

 



 
 
 
City of Kelowna  2017 Annual Wastewater Treatment Report  
 

Page | 5  

Sludge Conditioning and Composting  

 
Sludge from the primary clarifiers is thickened in one of the three circular 
fermenters and the resulting waste activated sludge from the bioreactor is 
thickened in the four DAF units. The thickened sludge is then pumped 
separately to the dewatering building where they are blended with polymer 
and centrifuged into a ~15-20 % solids cake. The resulting cake is trucked to the 
biosolids composting site where it is mixed with wood waste and composted to 
create Class A soil conditioner called Ogogrow and sold to businesses, 
agricultural farmers, and public from the commonage and landfill sites.  

 
 

Pre-Treatment 

 Collection System 

More than 480 km of gravity sewer mains collect and convey sewage to 
more than 30 pump stations throughout Kelowna where wastewater is 
forcibly redirected through a series of gravity and pressured systems to 
the WWTF for treatment. The Utility has an on-going asset 
management program designed to replace and repair damaged and 
leaking pipes in the sewer system - both proactively and on-demand. 
The City uses an internationally accepted condition rating system to 
evaluate the condition of existing pipes, facilitated by the use of a CCTV 
video imaging system which, in conjunction with age considerations, 
establishes a replacement schedule. In 2017, the City completed 
$300,000 of sewer replacement and repair.  

 

Source Control 

Under the authority of the Sanitary Sewer/Storm Drain Regulation Bylaw 6618-90 and the Sewerage System User Bylaw 
3480, the City sets out the requirements for wastewater discharge monitoring, permitting, and enforcement. In order to 
minimize excessive nutrient and chemical loading from entering the treatment process, the City has a dedicated Source 
Control Technician who oversees a monitoring program that samples known high strength industrial and commercial 
business discharges. The measured concentrations are compared to bylaw discharge limits and offending industries are both 
educated on reduction options as well as surcharged relative to the volume of over-permitted high strength flow discharged. 

 
Discharge Permits: 

 19 temporary discharge permits issued 

 8 active continuous discharge permits maintained 
o Monitoring done semi-annually to ensure compliance with permit limits and confirm the effectiveness and 

efficiency of required treatment works and waste reduction measures.  
o 52 permit audit sampling events  

https://www.bing.com/images/search?view=detailV2&ccid=Isf8JA//&id=699569D8448CF06CD7349A81976F2DE21EF64F57&thid=OIP.Isf8JA__b4eelFEV2m6stAAAAA&q=kelowna+ogogrow++images&simid=608012159727963052&selectedIndex=1&adlt=strict&qpvt=kelowna+ogogrow++images


 
 
 
City of Kelowna  2017 Annual Wastewater Treatment Report  
 

Page | 6  

 
Key Manhole Monitoring: 

 Monitoring program continued in order to measure and track wastewater strength; measure the concentration and 
loading of regulated parameters; measure the concentration of toxic substances; monitor pH and H2S.  

 Three (3) consecutive 24-hour composite samples were collected bi-annually from nine (9) sampling sites: 
o North-East Trunk (mixed use) 
o Gyro Trunk (mixed use) 
o Water St Lift Station (mixed use) 
o Guy St Lift Station (mixed use) 
o Edwards Lift Station (Commercial/Industrial) 
o Jim Bailey Lift Station (Commercial/Industrial) 
o Loyd Lift Station (Commercial/Industrial) 
o Morrison Lift Station (Residential) 
o Birch Lift Station (Residential) 

 
FOG Management: 
The Source Control program has a similar mandate to monitor and 
enforce restrictions on the discharge of Fats, Oils, and Grease (FOG) into 
the drainage systems. This primarily includes the inspection of Food 
Service Establishments (FSE) for use and maintenance records on 
mandatory Grease Trap devices as per bylaw stipulation (Appendix G). 
Buildup of grease results in pipe blockages which costs the City over 
$60,00 in annual maintenance costs in 2017. 

 
FOG Enforcement: 

 95 FSEs visited in 2017 

 Current FOG management program reviewed at each FSE inspected. 

 Best Management Practice (BMP) document was provided to assist FSEs in complying with FOG control 

requirements.  

 FOG Hot-Spots were also identified and FSE which contribute to Hot-Spots were put an annual inspection program. 

 Letter and educational material was mailed out to residential areas that contribute to FOG Hot-Spots. 
 

FOG Public Education: 
In addition to general social marketing campaigns, such as mail-outs, 
focusing on residential grease, hazardous waste, and ‘flushable’ wipes, the 
outreach program was enhanced with targeted social media campaign 
designed to raise awareness of FOG at a particular time of the year.  ‘Cease 
the grease this Thanksgiving weekend’ public service announcement was 
released just before Thanksgiving to reiterate the importance of proper FOG 
management to our residents.   

 
Sewer Data Logging: 

 Continued flow, pH and H2S logging and CCTV inspection enable the City to address sewer collection system 